G-250 SCHEMATIC DIAGRAM

A C.

€8 YU 88 SN 14
00% ZUA 00% 1A
* =
S & o <
» b3
S =< e - S
“ < x c = Ar o
: . 8 32
g~ S =
-
001784 = 3 R .
e ) R —R 00179
o |A0S/10%0 50 A0S/10°0 9 11a
K «~ L] X -
) A0S/10°0 83
— & _y * Noee S
A0S{10 "0 €0 848 - PER Jz: noo_ -
< - > X Sl
o~ . ~ D -
2 A9l 001 iy G R *
N de) © <3 Ed
- MOT ¥8 [ NOT Sy <
m —
~ | s8s1S1 8a ©Q
- 88S1ST 64 el
x
SI810S%
1) S101VSZ
AN 0 Z-AY
. 89 74 |89 €¥
ZOOPNT 94 Z0OWN1 Lq
auleq AT ™M -
+ N M
1 A0S 001 1D 4
a3 2 8 ﬁ 2 w
L _
Q
> >
~N ™~
(V5°0) AOZZ
(VG°0) ALIL
i AAMOA Sl

- O’ SO

LEKT

RY-1

Z C9 65/60V AC

R18 3.3K 1/2W

D12 LLED

RIGHT

RY-2

26V

D13 1S1588




PARTS LIST (Rotator)

2 ; Gear Mounting Plate Ass'y 18} Ix6mm Screw (x2
; Central Shaft Bushing 19) Rotation Limst Arm
.3; potentiomerer 20} Upper Shai: i
(4 Motor 21} Upper T £
5) Motor Pinion ; 22) M4x14 Screw (x4
() M4ax38 Screw (x2} 23) Mast Support Plate
(7) Gear Ass'y (#2 24) M5x12 Bolk (x4

(8) Gear =1 (25) Cabie Clamp
(9) Gear Ass'y (26) Cable Clamp Screw
(10) Gear (#4 27) Upper Mast Clamp
3 (11) Pot. Divi G 1 28)

f (12) Pot. Divider Lear #2 {29) Cable Grommet

: (13) 'E' Ring {30) M3x15 Bolt (x4)

Q (14) 'E' Ring {31) 'U' Boit (x4}
(15) Internal Gear (32) M6

(16) Te al Board {33) M6 Sp“: Washer
(17) Lower Housing (34) M6 Nut

Lower Mast Clamp

Flat Washer

. OPTIONAL PARTS

sy
Omm GS-065 65mm
T ring Thrust Bearing
ot 8 e




